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Test Report

No. B1001-2
11T LT
EF?C FEE 7R
wenepp | Cinese NCR-B/659 (11.1V 6000mAh 66Wh)
Name of Sample 34‘%3( Lithium lon Battery
English NCR-B/659 (11.1V 6000mAh 66Wh)
EG HA A T g RS REIRATF]
Consignor Panasonic Corporation Energy Company
EFEBAT AR RS REIRAF]
Manufacturer Panasonic Corporation Energy Company
(ETWIRES BX A E(R ek ta st @il )
Test Method UNITED NATIONS  “Recommendations on the TRANSPORT OF DANGEROUS GOODS ”
HIERRIE B E(R TR B a i a W $)
Criterion UNITED NATIONS  “Recommendations on the TRANSPORT OF DANGEROUS GOODS ”
Mo BARGIHARE AR
Appearance Black Rectangle Blocky Solid
& NEE 1z 3 # Hogpa
R 2 A A 2009/12/11-2010/01/12 Frin 2 = /
Test Date Sample No
‘ EERRORAS, PN IR, whERAE; AMERIRA
NI B iR, F IR
Test Items Altitude simulation, Thermal test, Vibration test, Shock, External short circuit,
Impact, Overcharge
A= SZAGFE LB UN38. 34N, 4G A4,
A2 .
G 3 The sample has passed the test items of UN38.3.
g =
- o
i © A #(date): 20104 (y) 02 (m) 08H (d)
&0 Similar Model Certification with the data of NCR-B/665
Epan .
R K Same cell, Same construction battery pack
eMArk 1 Ratio of (NCR-B/659)/(NCR-B/665) : [+]=100.0%, [-]=100.0%, [Electrolyte]=100.0%

TARNATHIE | AR RBRAESE TS T 5 B

. 570-8511
Consignor Address 1-1 Matsushita—cho, Moriguchi City, Osaka, Japan | Post Code
(the title of approver) Approver ul R N [ PN
O (Director of Quality Assurance)
(] (Manager of Quality Assurance) Checker H.Sato
O (Chief Engineer of QA)

Appraiser S.lwata
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Test Report

No. B1001-2
L1171 5201
IR R BT ot
¥ H Standard Requirement 105 £E B N=ate ZilE
No Name of Test Items or the Clause Number Test Result C TeSt. Remark
onclusion
of Standard
EHAG FOAR M T 38.3(ath)
e PUES! N
) EERBORAS | 38.3 Test T-1 So o /
Altitude simulation UN Manual of Tests and Criteria Apvendix 1 Passed
Section (4") 38.3 Test T-1 bp
A FNARUE T 38.3(4t)
. Ui A
2 PN AS 38.3 Test T-2 - (e y
Thermal test UN Manual of Tests and Criteria Apvendix 2 Passed
Section (4h) 38.3 Test T-2 bp
IR AG FNARE T 38.3(4th)
i TRFF 23 A
3 IREiRAE 38.3 Test T-3 Son GXia /
Vibration test UN Manual of Tests and Criteria Appendix 3 Passed
Section (4th) 38.3 Test T-3 P
EHAG FOAR I T 38.3(ath)
NP PUGERY! A
4 RS 38.3 Test T-4 So GXia /
Shock UN Manual of Tests and Criteria Appendix 4 Passed
Section (4") 38.3 Test T—4 bb
s TS RN E T 38.3(ath)
sty | VAR RIES | ape
38.3 Test T-5 =
o External short o See /
circuit UN Manual of Tests and Criteria Appendix 5 Passed
Section (4th) 38.3 Test T-5
IR AG FNARE T 38.3(4th) TR 226
6 IR AG 38.3 Test T-6 5 ars )
ee
Impact UN Manual of Tests and Criteria A dix 6 Passed
Section (4th) 38.3 Test T-6 ppendix
IRAG FOARE T 38.3(4th)
. - LR A
; IR | 38.3 Test T-7 oo o y
Overcharge UN Manual of Tests and Criteria Appendix 7 Passed
Section (4th) 38.3 Test T-7 bp

B8 IR 57 S544F | Test Environment Condition INEEIRE 1 20-25°C / Ambient Temperature: 20-25°C

MR B
5 Test Items /
3 el R BRI
Subcontracted N 4
ol g | O / B 4 /

Test Condition Name Post Code

Subcontracted -

Laboratory Hrhk: / FaiE /

Address Tel
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Test Report No. B1001-2
A : BB 11T 537
(Checklist for Judging New Type Cell or not
P E RO B NCR18650A bR £ B NCR18650A

AT AR ROIN B 28 A G DU 2 A LA
When there is no change in all items, it is NOT considered to be a New Type Cell.

WIS B 582 ENEEES THENFEE

Check item The element which is given Presence of
influence change

R R T Are the dimensions of this cell the

Cell dimensions same as those of the test completion -
cell?

LA B RN LA R Are the safety parts and mechanical

Safety parts and components of this cell the same as -

mechanical components those of the test completion cell?

R IEAR AL Is cathode material system of this cell

Cathode material the same as that of the test completion -

system cell?

B VLAY SAARAA At Is anode material system of this cell the

Anode material system same as that of the test completion -
cell?

ER L) BB AR R Is electrolyte material system of this

Electrolyte material cell the same as that of the test -

system completion cell?

FEML A IR A BT & Is mass difference of the design center

Mass of cathode of each cell concerning cathode less -

material than 0.1 g or 20% ?

FE VLA B AR PR B Is mass difference of the design center

Mass of anode material of each cell concerning anode less than -
0.1 gor20% ?

B VL ) B AR 5T Is mass difference of the design center

Mass of electrolyte of each cell concerning electrolyte less -
than 0.1 g or 20% ?

LICREES SETHLAT . FECHTALAR ™ New

Judgment result New Type or not M Not new

T A (Change) = O . %A Z ¥ (No change) = —

08. Febh. 2010 No.3 Panasonic Confidential
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Test Report

(Checklist for Judging New Type Battery or not

BEHIZER) B - NCR-B/659

kS Bl . NCR-B/665

AT BRI IR H 2 RS DL 2 BT
When there is no change in all items, it is NOT considered to be a New Type Battery.

. Panasonic Corgoretior  =aleie)Aeelezg)%
o ess Unit

No. B1001-2
11015540

MINIGE R E SR THEHIFFTE

Test Item (Function) The element which is given Presence

influence of change

T| SRR (BE AT Crimped part, Gasket (Cell) -

1| Altitude Simulation Gas Release Vent, Cell Case (Cell) -
(Decompression load) Pack (Plastic) Case -

A A A i N Holding Member (Insulator, -
HOMARAS (51 b= : .

;— PR (R, R H) Insulation Tape, Both Sides Tape) ]
Thermal Shock Coating materials ]
(Repetition of high and low temp.)

T | RN (R Finished state of Wound Electrodes -

3 | Vibration (Vibration load) (Cell)

T| At (PR E::E::Ic?n\i/ilrll’na?rtrsns: Zecrircuit board -

4 | Shock (Shock load) _ : -

+ Cell Holding Member (Adhesive, -
Both Sides Tape, Lib of Plastic
Case)

T | FMERIRAS (R ERIE) Over-voltage Protection -

5 | External Short Circuit (Short Current Control Device -
current) Safety Device of cell (Cell) -

Lead Tab -

T | [Cell] IR (225 tr) Separator (Cell) -

6 | [Cell] Impact (Crash load) Insulation State in a cell (Cell) -

T | [Pack] i FEEBIRAE (FEFB 1A 1) Overcharge Protection -

7| [Pack] Overcharge (Charge load) Thermal Device -

Safety Device of cell (Cell) -
T [Cell] HilfkERIRAE (T AR TN Finished state of Wound Electrodes -
8 | [Cell] Forced Discharge (Cell)
(Over discharge load)
] 7 £ SR HALRR, FE BT ™ New
Judgment result New Type or not ¥ Not new

08. Feb.

T ¥ A (Change) = O . %A Z ¥ (No change) = —
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Test Report No. B1001-2
Similar Model Data AppendiX 1 H11715E5m
5 - B4, % i
0 Name of Test Items Altitude simulation
o _— il Before J& After 2 | ®#4e HAth
=2 fi iR Mass Residual B
Sample Sample & s & it Loss OoCV Other
No SLtUS weight (g)| OCV (V) [Weight ()| OCV (V) | ) @) Event
L | JERFE 130576| 12.475|305.74| 12.436| -0.01%  99.7% 0
2 | HU&KE |30557| 12.472 | 30555 12.432| -0.01%  99.7% 0
3 | JEKEHE 130587 12.476 | 305.86| 12.437| 0.00%| 99.7% 0
4 | EUAE 130592 12.476 |305.90| 12.435| -0.01%  99.7% 0
5 | HWHEOE 1306.01| 9.923 |306.00/ 9.930 | 0.00%| 100.1%| O
6 | BUECE 130594 9.924 |30593| 9.933 | 0.00%| 1001%| O
7| BWEOE 130554| 9924 |30553| 9.932 | 0.00%| 1001%| O
8 | HUME 130563 9.924 |305.62| 9932 | 0.00% 1001%| 0
9 | SORER |30565| 12.458 | 305.65| 12.447| 0.00%| 99.9% 0
10 | SOREM 305 93| 12456 | 305.24| 12.445| 0.00% 99.9% 0
11 | 50KFHE 1305 96| 12.464 | 305.97| 12.453| 0.00%| 99.9% 0
12 | S0KRFH |30570| 12.453|305.71| 12.443| 0.00%| 99.9% 0
13 | 50%ECE 130571| 9.963 |305.72| 9.966 | 0.00%| 100.0% 0
14 | 50Xt 1305921 9966 |305.93] 9.968 | 0.00%| 100.0% 0
15 | 50&HOE 130584| 9,955 |305.84| 9.958 | 0.00%| 100.0% 0
16 | S0RMOE 1306.05( 9.966 |306.06| 9.968 | 0.00%| 100.0% 0
E: L-IRIK, V-IRA, D-f#fk, R-WZ, F-#Xk, 0-LBRK, LIRS, TR, TkaE, Tk
Note: L-Leakage, V-Venting, D-Disassembly, R—Rupture, F-Fire, 0-No leakage, no venting,
no disassembly, no rupture & no fire.
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Test Report NO. B1001-2
Similar Model Data Appendix 2 H11715E671
i - B4 %5 MRS
No Name of Test Items Thermal test
o _— Hij Before J& After 2 | ®#&e HAth
=2 ik Mass Residual Ra
s Sample 5 s & 28 Loss OCV
ample Status ) ] Other
No Weight (g) | OCV (V) |Weight (g) | OCV (V) %) %) Event
L | E&KF#E (30574| 12.436 | 305.76| 12.319| 0.01%| 99.1% 0
2 | JAUFEHE 130555 12.432 | 305.56| 12.314| 0.00%| 99.1% 0
3 | JOKEB 1305.86| 12.437 | 305.87| 12.321| 0.00%| 99.1% 0
4 | BEEFEHE 130590| 12.435|305.92| 12.317| 0.01%| 99.1% 0
5 | HUHOE 1306.00( 9.930 |306.02| 9932 | 0.01%| 12000%| 0
6 | AL 130593| 9,933 |305.95| 9936 | 0.01%| 1000%| O
7| EWIOE 130553| 9.932 |30555| 9935 | 0.01%| 1000%| 0
8 | JFHOE 130562| 9932 |305.63] 9936 | 0.00%| 1000%| O
9 | SOKRTEHE |30565( 12447 |305.68| 12.330| 0.01% 99.1% 0
10 | SORKEM 1305924 12.445 | 305.26| 12.330| 0.01%| 99.1% 0
11 | SOKRE#E 1305097 12.453|305.99| 12.336| 0.01%| 99.1% 0
12 | SORKER® 13057112443 |305.73| 12.328| 0.01%| 99.1% 0
13 | 50%iOE 1305721 9.966 |305.74| 9976 | 0.01%| 100.1% 0
14 | S0KBUE 130593 9.968 | 30595 9.977 | 0.01%| 100.1%| 0
15 | 50%iOt 130584 | 9.958 |305.87| 9.970 | 0.01%| 100.1% 0
16 | 50Ot 1306.06| 9.968 | 306.08] 9.980 | 0.01%| 100.1% 0
F: L-IRIR, V-IRA, D-f#{k, R-&, F-#X, 0-LBFK, TR, TEE, T, Tk
Note: L-Leakage, V-Venting, D-Disassembly, R—Rupture, F-Fire, 0-No leakage, no venting,
no disassembly, no rupture & no fire.
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Test Report No. B1001-2
Similar Model Data AppendiX 3 H1115E T
5 T B4 %5 I
© Name of Test [tems Vibration test
o _— Hij Before J& After 2 | ®#&e HAth
=2 ik Mass Residual W5
s Sample = s & 2.8 Loss ocv
ample Status ) ] Other
No Weight (g)| OCV (V) | Weight (g) | OCV (V) %) %) Event
L | EXF#E 130576| 12.319 | 305.71| 12.321| -0.02% 100.0% 0
o | JAKEHE 130556 12.314 | 305.50| 12.320| -0.02% 100.0%| 0
3 | HWKFH 130587 12.321|305.82| 12.327| -0.02% 100.0% 0
4 | HEE® 130592|12.317 | 305.86| 12.322| -0.02%4 100.0%| O
5 | HUHOE 1306.02] 9.932 |305.95| 9.924 | -0.029f 99.9% 0
6 | HWIE 130595 9,936 |305.88] 9.927 | -0.02% 99.9% 0
7| BREOE 130555] 9,935 |30550 9.927 | -0.029f  99.9% 0
8 | FKHOE 130563| 9.936 |30557| 9927 | -0.02%  99.9% 0
9 | SOKRTEHE 130568|12.330|305.63| 12.332| -0.02%f 100.0%| 0O
10 | SOKEHE 1305 96| 12.330(305.21| 12.332| -0.024 1000%| 0
11| SOKE#E 13050909 12.336 | 305.94| 12.338| -0.024 1000%| 0
12 | 50K 130573 12.328 | 305.68| 12.329| -0.02% 1000%| 0
13 | 50%iOE 1305741 9.976 |305.70| 9.973 | -0.01% 100.0% 0
14 | S0KBUE 130595 9.977 | 30591 9.973 | -001% 1000%| O
15 | 50l 130587 | 9.970 | 305.82| 9.966 | -0.02% 100.0% 0
16 | 0%t 1306.08| 9.980 |306.03| 9.976 | -0.02% 100.0% 0
F: L-IRIR, V-IRA, D-f#{k, R-&, F-#X, 0-LBFK, TR, TEE, T, Tk
Note: L-Leakage, V-Venting, D-Disassembly, R—Rupture, F-Fire, 0-No leakage, no venting,
no disassembly, no rupture & no fire.
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Test Report No. B1001-2
Similar Model Data Appendix 4 H1171568m
5 ) B4 %5 i
No T4 Name of Test Items Shock
o _— Hij Before J& After 2 | ®#&e HAth
=2 ik Mass Residual Ra
s Sample 5 s & 28 Loss OCV
ample Status ) ] Other
No Weight (g) | OCV (V) |Weight (g) | OCV (V) %) %) Event
L | EXF#E (30571]12.321|305.71| 12.316| 0.00%| 100.0% 0
2 | JHKFE 130550| 12.320|305.52| 12.312| 0.01%| 99.9% 0
3| JHXEB 130582 12.327|305.82| 12.319| 0.00%| 99.9% 0
4 | HEEE 130586| 12.322 | 305.87| 12.315| 0.00%| 99.9% 0
5 | HUHE 130595( 9.924 |305.97| 9929 | 0.01%| 1200.1%| 0
6 | HUXHECE 130588| 9.927 |305.90| 9.932 | 0.01%| 1001%| O
7| EREE 130550( 9.927 |30550] 9928 | 0.00%| 1000%| 0
8 | JFHHOE 130557| 9927 | 30559 9932 | 0.01%| 1001%| O
9 | SOKEHE 130563|12.332|305.63| 12.327| 0.00% 1000%| 0O
10 | SOKEHE 130591 | 12.332(305.21| 12.328| 0.00% 1000%| 0
11 | SOKEH 30594 12.338 | 305.93| 12.333| 0.00%| 100.0%| 0
12 | 50K%W 130568 12.329 | 305.68| 12.325| 0.00%| 1000%| 0
13 | 50Ut 1305701 9.973 |305.70| 9.973 | 0.00%| 100.0% 0
14 | S0KEUE 130591| 9.973 | 30591 9.973 | 0.00%| 1000%| 0
15 | 50WHt 130582 | 9.966 |305.83| 9.966 | 0.00%| 100.0% 0
16 | S0WHE 1306.03| 9.976 | 306.04| 9.976 | 0.00%| 100.0% 0
H: L-RIR, VIR, DRk, R-TEZ, F-#&k, 0-EIRK, BiRX, TRE, THE, £k
Note: L-Leakage, V-Venting, D-Disassembly, R—Rupture, F-Fire, 0-No leakage, no venting,
no disassembly, no rupture & no fire.
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Test Report No. B1001-2

Similar Model Data Appendix 5 H1171569 7
FE BNo T H4 % AN
Name of Test [tems External short circuit
mh RN oh 25 B e R HHi 5
Sample No | Sample Status | Max. External Temperature (‘C) Other Event
1 SRTH 55.8 0
2 SR 55.6 0
3 SR 55.7 0
1 FRTR 55.4 0
5 BRHH 55.8 0
6 BRI 55.6 0
7 BB 55.5 0
8 JRH 55.3 0
9| JonEA 55.8 0
10| 0%k 55.6 0
| S0%TeR 55.7 0
12| SOKEE 55.3 0
13 SO fke 55.6 0
14 S0TCHE 55.6 0
15 DOt 55.8 0
16 SOUCHL 55.3 0

[E: D-f#{k, R-FEZ, F-iltk, 0- LM, T, Tk k

Note: L-Leakage, V-Venting, D-Disassembly, R—-Rupture, F-Fire, 0-No leakage, no venting,
no disassembly, no rupture & no fire.

08. Febh. 2010 No.9 Panasonic Confidential
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Test Report No. B1001-2
Component cell:NCR18650A Appendix 6 11715107
F 5 No . EPA 7 i
Name of Test Items Impact
AT RN st 2% T 5% i T B Hofih Bl 5
Sample No |  Sample Status Max. External Temperature ("C) Other Event
1 KL 135 0
2 | BIEEGUD 122 0
3 HUCEIEAmD 129 0
g | BEEFETED 134 0
5 | HEEESE) 132 0
6 | FAEEEE
7| RREAEAR)
g | HAEAEARD
g | FHFAEAR)
10 | HEEECHE)
11 | SOBELERRE) 116 0
12| SOBEOLERE) 120 0
13| SOUBOLHAR) 124 0
14 | DOWBCEWA) 123 0
15 | SOBEOLERE) 121 0
16 | SOPCHOLERI
17 | SOBOLGARED
13 50U HOH (A 1)
19 | POWHUECHRD
20 | SOKHCECH)
Vo D-fRiK, R-WEE, P-fk, 0- MK, TR, Tk
Note: Lr:](;%Elil;:gseémgly}/ennotlgfﬁtt?reDEasnsgnﬁEel?f’ R-Rupture, F-Fire, 0-No leakage, no venting,
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Test Report No. B1001-2

Similar Model Data Appendix 7 F11TIH 11T
Name of Test Items Overcharge
w5 mm R E7E
Sample No | Sample Status Event
1 ENS 0
Initial 100% charge
2 In?_ia‘l/jl(](()zé}:?ﬁrge O
E R IS
3 Irﬁlﬁoﬁhﬁc O
4 ENSY 0
Initial 100% charge
5 507K 7 i# 0
50cycles 100% charge
6 507K 7t i 0
50cycles 100% charge
7 501k 7 i 0
50cycles 100% charge
8 50K FEih 0

50cycles 100% charge

H: D-fRIE, F-iEEk, 0-LfK, £tk

Note: L-Leakage, V-Venting, D-Disassembly, R—Rupture, F-Fire, 0-No leakage, no venting,
no disassembly, no rupture & no fire.
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